


REMEDIATION OF
HEAVY METALS

IN THE ENVIRONMENT



http://www.taylorandfrancis.com


Boca Raton  London  New York

CRC Press is an imprint of the
Taylor & Francis Group, an informa business

REMEDIATION OF
HEAVY METALS

IN THE ENVIRONMENT
Edited by

JIAPING PAUL CHEN
LAWRENCE K. WANG

MU-HAO SUNG WANG
YUNG-TSE HUNG

NAZIH K. SHAMMAS



CRC Press
Taylor & Francis Group
6000 Broken Sound Parkway NW, Suite 300
Boca Raton, FL 33487-2742

© 2017 by Taylor & Francis Group, LLC
CRC Press is an imprint of Taylor & Francis Group, an Informa business

No claim to original U.S. Government works

Printed on acid-free paper
Version Date: 20161021

International Standard Book Number-13: 978-1-4665-1001-2 (Hardback)
[...]
Potential application points for chemicals

Powdered activated carbon: B, C
Coagulant: B, C, D
Coagulation aids: B, C, E
Disinfectant: B, C, E, F, G, H
Algicide: A, E
pH adjustment: B, C, F
Fluoride: F
Dechlorinating agent: F, H

Holding
basin

Backwash
wastewater

Filter

Clear water
storage

High liftDistribution
system

H

E

F

G

Flash
mixer Flocculator Clarifier

(settler or DAF)

FIGURE 3.1  Flow diagram of a typical water treatment plant with direct recycling of backwash water.



51Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

sulfate. As shown in Figure 3.1, the most common water treatment plant produces mainly two waste 
streams: (a) backwash wastewater from filters and (b) waste sludge from clarifiers. Disposal of waste 
sludge and wastewater becomes an important concern to environmental engineers and government 
officials (1–51). It is important to note that the same flow diagram shown in Figure 3.1 can also be used 
for wastewater treatment. The Niagara Falls Wastewater Treatment Plant, Niagara Falls, New York, 
consisting of chemical mixing, flocculation, clarification (sedimentation), GAC filtration, and disinfec-
tion, is a complete physical–chemical plant for treating combined industrial and municipal wastewater.

3.1.2 �F ilter Backwash Water Recycle and Sludge Thickening

In a water treatment plant, a holding tank shown in Figure 3.1 is required for the recycling of 
backwash wastewater generated from a conventional water treatment plant in which sedimentation 
basins are used as clarifiers (1,2). If the filter backwash wastewater from a conventional plant is 
intended to be recycled for reuse, a huge holding tank is required to equalize the wastewater flow 
and to settle and separate the sludge there. Accordingly total recycle and reuse of filter backwash 
water in conventional plants is technically feasible but economically unattractive. Besides, the con-
sistency of settled waste sludge from sedimentation clarifiers is in the range of 0.2%–0.5%. A sepa-
rate sludge thickener is generally required if alum sludge recovery is intended.

An innovative water treatment plant using DAF cells for clarification can directly recycle its 
filter backwash wastewater to a mixer–flocculator for reprocessing, thus eliminating the need for 
a huge holding tank (4,5,8,9). Besides, the consistency of the DAF floated sludge can be as high as 
2.6% if desired thus, eliminating the requirement for a separate sludge thickener if alum recovery 
is intended (34–37).

3.2 � SLUDGE THICKENING AND ALUM RECOVERY SYSTEM

A STAR system stands for the sludge thickening and alum recovery system (6). Alum sludge from 
either conventional or innovative water treatment plants contains mainly aluminum hydroxide, 
which is an amphoteric species capable of reacting with both acid and alkaline reagents, as indi-
cated in the following two reactions:

	

2A1(OH) 3H SO Al SO 6H O

Al(OH) NaOH NaAlO 2H O
3 2 4 2 4 3 2

3 2 2

+ → +
+ → +

( )

	

Sulfuric acid (H2SO4) and sodium hydroxide (NaOH) are the most common acid and base, 
respectively, used in the STAR system.

Krofta and Wang (6) successfully used nitric acid (HNO3) and hydrochloric acid (HC1) for 
recovery of alum sludge as aluminum nitrate and aluminum chloride, respectively.

Potassium hydroxide (KOH) is also an effective alkaline chemical for alum recovery in the form 
of potassium aluminate (6).

A demonstrated alum sludge recovery scheme is presented as shown in Figure 3.2. The major 
source of alum sludge comes from a DAF clarifier. A small portion of alum sludge could be contrib-
uted by backwashing the filters. Route A in Figure 3.2 shows that alum can be recovered as aluminum 
sulfate (i.e., filter alum) by adding sulfuric acid. Route B shows that alum can be recovered as sodium 
aluminate (i.e., soda alum). Routes A and B have been demonstrated to be feasible, but a pH adjust-
ment procedure is generally needed when either recovered alum is being recycled for reuse. This is 
due to the fact that the pH of the acid reactor effluent is extremely low, and the pH of the alkaline 
reactor effluent is extremely high. The optimum pH for alum coagulation, however, is about 6.3 (3).

An effective alum recycle alternative is that part of the alum sludge can be regenerated by add-
ing a strong acid (Route A in Figure 3.2) and the remaining portion of the alum sludge can be 



52 Remediation of Heavy Metals in the Environment

regenerated by adding a strong base (Route B in Figure 3.2). Recycling both aluminum sulfate and 
sodium aluminate (or the like), at appropriate ratios, to the intake system for reuse would eliminate 
the additional pH adjustment requirement (3).

Figure 3.3 shows a proposed STAR operation. The alum sludge from a DAF-filtration (DAFF) 
clarifier is already thickened by DAF. Any commercial DAF thickener will be equally feasible for 
sludge thickening. Part of the thickened raw alum sludge can be converted to aluminum sulfate by 
the addition of sulfuric acid in an acid mixing reactor, and the remaining part of the sludge can be 
converted to aluminate by adding caustic soda in a base mixing reactor. After acid and alkaline 
treatments are over, the residual solid sludge is composed of mainly inert materials which can be 
separated by a separation unit, such as centrifugation or filtration. An effective water–solids separa-
tor manufactured by Krofta Engineering Corporation and the Lenox Institute of Water Technology 
is shown in Figure 3.4. The two liquid streams containing high concentrations of recovered alums 
can then be withdrawn for reuse. The parts of the Krofta water–solids separator shown in Figure 3.4 
are noted below:

	 1.	Centrifuge tank
	 2.	Window frame
	 3.	 Inspection window
	 4.	Pressurized air inlet
	 5.	Tank breather
	 6.	Sludge inlet
	 7.	Sludge outlet
	 8.	Gasket
	 9.	Gasket

Dilute alum sludge
from

water purification system

Route A Route B
Alum sludge
thickening

by DAF

Adding sulfuric acid

Production of aluminum sulfate Production of sodium aluminate

Reuse for waste treatment

Separate removal
of inert materials
by centrifugation

and filtration

Adding sodium hydroxide

FIGURE 3.2  Recovery and reuse of alum sludge. Alum recycling system can be route A, route B, or the 
combination of routes A and B.



53Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

Sulfuric
acid

Filter
alum
Al2(SO4)3

Acid mixing
reactor

Inert
material

Inert
material

Sanitary
landfill

Thickened
sludge

Thickened
sludge

Base mixing
reactor

Water–solids
separator

Water–solids
separator

Soda
alum
NaAlO2

DAF or
DAFF

Dilute
alum

sludge

Sodium
hydroxide

FIGURE 3.3  STAR system.

View x–x

Section w–w

Total weight

A1S1 316–151.5 kg
A00          –28 kg

x

10

x

21

17

1

0

4

17

18

8

13

10

6

1

10

16

9

15

17
16

73

2

1

1

16

10

11

11

1

10

21

w w

9

32

FIGURE 3.4  A Krofta water–solids separator.



54 Remediation of Heavy Metals in the Environment

	 10.	Rotaring basket
	 11.	Filtering cloth
	 12.	Water outlet
	 13.	Header spray-washers
	 14.	Pressurized water inlet
	 15.	Mechanical group
	 16.	Tank support
	 17.	Motor support
	 18.	Variable shave
	 19.	Driving V belt
	 20.	Variable sheave
	 21.	Electrical motor

Figure 3.5 shows the total waste recycle system of an improved water purification plant using 
alum as primary coagulant and using a DAFF clarifier for water treatment. Hundred percent of filter 
backwash water is recycled to DAFF clarifier’s mixing and flocculation chamber for reproduction of 
potable water. The alum sludge thickened by DAFF clarifier’s flotation goes to the remaining STAR 
units (acid mixing reactor, base mixing reactor, and water–solids separators shown in Figure 3.4) for 
alum recovery. The only waste produced from this plant is a small amount of inert material suitable 
for sanitary landfill.

Inerts
Raw water

(DAFF influent)

Other
virgin
chemical(s)

Filter alum
Al2(SO4)3

Filter
backwash

Filter
backwash
water
recycle

Sandfloat effluent
to chlorinators and consumers

Soda alum
NaAlO2

DAFF

STAR
units Mixing and flocculation

Dissolved air flotation (DAF)

Sand filtration

Clear well

Thickened
sludge

FIGURE 3.5  Innovative potable water treatment plant (DAFF plant) with filter backwash water recycle, 
STAR system.



55Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

3.3 � DEMONSTRATION PROGRAM

An extensive research program was conducted in 1984–1988 and 1998–1999 at the Lenox Water 
Treatment Plant (LWTP) (5,6) and the Lenox Institute of Water Technology for optimization and 
demonstration of total filter backwash water recycle and the STAR system. The following were the 
specific objectives of the investigation:

	 1.	To demonstrate the feasibility of the total filter backwash water recycle
	 2.	To study the chemical reactions and the reaction temperature of the STAR system consid-

ering cold weather conditions
	 3.	To study the reaction time of the STAR system
	 4.	To optimize the sulfuric acid dosage for alum recovery, in turn to determine the sulfuric 

acid cost for this STAR application
	 5.	To determine the metals and organic contents of recovered aluminum sulfate solution
	 6.	To compare the recovered alum with commercial liquid alum

New testing data for alum recovery are presented in Tables 3.1 through 3.24. A measure of 36 N 
concentrated sulfuric acid was used throughout this entire study. The recovery of alum sludge in the 
form of sodium aluminate is reported elsewhere in 1988 (31).

3.4 � FILTER BACKWASH WATER RECYCLE AND SLUDGE THICKENING

The total recycle and reuse of filter backwash wastewater has been successfully practiced at the 
Lenox Water Treatment Plant, Lenox, Massachusetts, from July 1982 to 1989. The heart of the 
LWTP at the time of this study was a 22-ft diameter DAFF package plant with a design capacity 
of 1.2 MGD (million gallons per day), or 4.542 MLD (million liters per day). The DAFF water 
treatment plant was mainly composed of mixing–flocculation, DAF, sand filtration, clear well, and 
chlorination, of which DAF was responsible for water clarification, filter backwash water treatment, 
and sludge thickening. The alum sludge was concentrated by DAF to about 2.6%.

TABLE 3.1
Recovery of Aluminum from Lenox Alum Sludge (Test No. 1; TSS = 15,923 mg/L) Using 
Concentrated Sulfuric Acid

Reaction 
Temperature (°C)

Reaction 
Time (h)

mL Sludge Plus mL 
Conc. H2SO4

Recovered Soluble 
Aluminum (mg/L)

Aluminum 
Recovery (%)

18 0 10,000 + 0 0.05 0

23 0.25 10,000 + 100 3,240 72

22 0.50 10,000 + 100 4,180 92.8

21 1 10,000 + 100 4,060 90.2

19 2 10,000 + 100 4,060 90.2

19 4 10,000 + 100 4,060 90.2

16 20 10,000 + 100 3,940 87.6

17 23 10,000 + 100 3,600 80.0

17 26 10,000 + 100 3,660 81.3

17 92 10,000 + 100 3,890 86.4

Note:	 TSS of thickened alum sludge = 15,923 mg/L; initial A1 of thickened sludge = 4,500 mg/L; influent flow rate at 
LWTP = 560 gpm; sludge flow rate at LWTP = 3 ​ gpm; alum dosage at LWTP = 3.9 mg/L as Al2O3; mixing rate in 
the period 0–26 h = 80 ​ rpm; mixing rate in the period 26–92 h = 0 rpm; and settled sludge volume after 92 h = 150 ​
mL sludge per 650 mL of total volume.



56 Remediation of Heavy Metals in the Environment

TABLE 3.2
Recovery of Aluminum from Lenox Alum Sludge (Test No. 2; TSS = 17,283 mg/L) Using 
Concentrated Sulfuric Acid

Reaction 
Temperature (°C) Reaction Time (h)

mL Sludge Plus mL 
Conc. H2SO4

Recovered Soluble 
Aluminum (mg/L)

Aluminum 
Recovery (%)

18 0 20,000 + 0 0.05 0

27 0.25 20,000 + 500 3,600 75

27 0.50 20,000 + 500 4,020 83.8

25 1 20,000 + 500 4,340 90.4

23 2 20,000 + 500 4,400 91.7

22 5 20,000 + 500 3,660 76.3

17 21 20,000 + 500 3,940 82.1

17 24 20,000 + 500 3,940 82.1

17 93 20,000 + 500 3,950 82.3

18 105 20,000 + 500 3,760 78.3

Note:	 TSS of thickened alum sludge = 17,283 mg/L; initial Al of thickened sludge = 4,800 mg/L; influent flow rate at 
LWTP = 560 gpm; sludge flow rate at LWTP = 3 gpm; alum dosage at LWTP = 3.9 mg/L as Al2O3; mixing rate in the 
period 0–24 h = 80 rpm; mixing rate in the period 34–105 h = 0 rpm; and settled sludge volume after 105 h = 150 mL 
sludge per 830 mL of total volume.

TABLE 3.3
Recovery of Aluminum from Lenox Alum Sludge (Test No. 3; TSS = 20,508 mg/L) Using 
Concentrated Sulfuric Acid

Reaction 
Temperature (°C)

Reaction 
Time (h)

mL Sludge Plus mL 
Conc. H2SO4

Recovered Soluble 
Aluminum (mg/L)

Aluminum 
Recovery %

Test No. 3A

  19 0 2,000 + 0 0.05 0

  NA 0.25 2,000 + 50 NA NA

  27 0.50 2,000 + 50 4,840 86.4

  24.5 1 2,000 + 50 4,730 84.5

  22 2 2,000 + 50 4,620 82.5

  17 69 2,000 + 50 5,090 90.8

Test No. 3B

  19 0 2,000 + 0 0.05 0

  32 0.25 2,000 + 70 4,770 85.2

  29 0.50 2,000 + 70 4,830 86.3

  24.5 1 2,000 + 70 4,700 83.9

  21.5 2 2,000 + 70 4,720 84.3

  17 69 2,000 + 70 4,900 87.5

Note:	 TSS of thickened alum sludge = 20,508 mg/L; initial Al of thickened sludge = 5,600 mg/L; influent flow rate at 
LWTP = 560 gpm; sludge flow rate at LWTP = 3 gpm; and alum dosage at LWTP = 3.9 mg/L as Al2O3.



57Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

TABLE 3.4
Recovery of Aluminum from Lenox Alum Sludge (Test No. 4; TSS = 23,527 mg/L) Using 
Concentrated Sulfuric Acid

Reaction 
Temperature (°C) Reaction Time (h)

mL Sludge Plus mL 
Conc. H2SO4

Recovered Soluble 
Aluminum (mg/L)

Aluminum 
Recovery (%)

Test No. 4A

  19 0 2,000 + 0 0.05 0

  MA 0.25 2,000 + 20 NA NA

  24.5 0.50 2,000 + 20 3,730 62.9

  24 1 2,000 + 20 3,980 67.1

  22 2 2,000 + 20 3,200 53.96

  17 69 2,000 + 20 4,430 74.7

Test No. 4B

  19 0 2,000 + 0 0.05 0

  28 0.25 2,000 + 70 4,030 68.0

  27 0.50 2,000 + 70 4,130 69.6

  23.5 1 2,000 + 70 4,730 79.8

  23 2 2,000 + 70 4,640 78.2

  17 69 2,000 + 70 4,680 78.9

Note:	 TSS of thickened alum sludge = 23,527 mg/L; initial Al of thickened sludge = 5,930 mg/L; influent flow rate at 
LWTP = 560 gpm; sludge flow rate at LWTP = 3 gpm; and alum dosage at LWTP = 3.9 mg/L as Al2O3.

TABLE 3.5
Recovery of Aluminum from Lenox Alum Sludge (Test No. 5; TSS = 31,276 mg/L) Using 
Concentrated Sulfuric Acid

Reaction 
Temperature (°C)

Reaction 
Time (h)

mL Sludge Plus mL 
Conc. H2SO4

Recovered Soluble 
Aluminum (mg/L)

Aluminum 
Recovery (%)

Test No. 5A

  19 0 2,000 + 0 0.05 0

  NA 0.25 2,000 + 20 NA NA

  25 0.50 2,000 + 20 3,460 64.0

  24 1 2,000 + 20 4,230 78.33

  22.5 2 2,000 + 20 4,570 84.6

  17 69 2,000 + 20 NA NA

Test No. 5B

  19 0 2,000 + 0 0.05 0

  31 0.25 2,000 + 70 4,340 80.4

  28 0.50 2,000 + 70 4,320 80.0

  23.5 1 2,000 + 70 NA NA

  22 1.5 2,000 + 70 4,030 74.6

  22 2 2,000 + 70 4,360 80.7

  17 69 2,000 + 70 NA NA

Note:	 TSS of thickened alum sludge = 31,276 mg/L; initial Al of thickened sludge = 5,400 mg/L; influent flow rate at 
LWTP = 560 gpm; sludge flow rate at LWTP = 3 gpm; and alum dosage at LWTP = 3.9 mg/L as Al2O3.



58 Remediation of Heavy Metals in the Environment

TABLE 3.8
Monitoring of TOC of Recovered Alum Solutions

Test 
No. Test Conditions

Raw Water 
TOC (mg/L)

Effluent 
TOC (mg/L)

Solution 
TOC (mg/L)

1 TSS = 15,923 mg/L
10 mL/L acid

5.8 0.78 1,080

2 TSS = 17,283 mg/L
25 mL/L acid

5.8 0.78 1,351

3A TSS = 20,508 mg/L
25 mL/L acid

6.0 0.78 1,528

4B TSS = 23,528 mg/L
35 mL/L acid

6.0 0.78 1,545

5B TSS = 31,276 mg/L
35 mL/L acid

6.0 0.78 1,630

Note:	 Acid = 36 N concentrated sulfuric acid.

TABLE 3.6
Effect of Initial Raw Alum Sludge TSS Concentration and Acid Dosage on Aluminum 
Recovery

Test 
No.

Initial TSS of Raw 
Sludge (mg/L)

Conc. H2SO4 
Dosage mL/L Sludge

Aluminum 
Recovery (%)

Recovered 
Soluble Al (mg/L)

1 15,923 10 92.8–90.2 4,180–4,060

2 17,283 25 83.8–90.4 4,020–4,340

3A 20,508 25 86.4–84.5 4,840–4,730

3B 20,508 35 86.3–83.9 4,830–4,700

4A 23,527 10 62.9–67.1 3,730–3,980

4B 23,527 35 69.6–79.8 4,130–4,730

5A 31,276 10 64.0–78.33 3,460–4,230

5B 31,276 35 80.0– 4,320–

TABLE 3.7
[...]
period 0–24 h = 30 rpm; mixing rate in the period 24–45 h = 0 rpm; and settled sludge volume after 45 h = 161 mL 
sludge per 1,000 mL of total volume. Floated sludge volume after 45 h = 32 mL sludge per 1,000 mL of total volume.



65Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

Warm temperature at 15–23°C

Reaction time = 0.5–1.0 h
Soluble Al = 4460–4660 mg/L
Aluminum recovery = 84.5

3.6 � SULFURIC ACID REQUIREMENT IN ACID REACTOR

A comparison between Table 3.9 (Test No. 9) and Table 3.10 (Test no. 10) clearly indicates that 
170 mL of 36 N sulfuric acid was insufficient for treatment of 10,000 mL of thickened Lenox alum 
sludge (TSS = 25,753 mg/L) even at a warm temperature (18–20°C).

TABLE 3.21
Recovery of Aluminum from Lenox Alum Sludge (Test No. 21; TSS = 34,690 mg/L) Using 
Concentrated Sulfuric Acid

Reaction 
Temperature (°C)

Reaction 
Time (h)

mL Sludge Plus 
mL Conc. H2SO4

Recovered Soluble 
Aluminum (mg/L)

Aluminum 
Recovery (%)

Test 21A

17 0 10,000 + 0 0.05 0

18 0.25 10,000 + 10 56 0.86

17.5 0.50 10,000 + 10 84 1.3

17.5 1 10,000 + 10 105 1.6

Test 21b
17 0 10,000 + 0 0.05 0

18 0.25 10,000 + 20 104 1.6

18 0.50 10,000 + 20 237 3.7

18 1 10,000 + 20 216 3.3

Test 21C
17 0 10,000 + 0 0.05 0

18.5 0.25 10,000 + 40 466 7.2

18.5 0. 50 10,000 + 40 467 7.2

18.5 1 10,000 + 40 483 7.48

Test 21D
17 0 10,000 + 0 0.05 0

20 0.25 10,000 + 60 750 11.6

19 0.50 10,000 + 60 798 12.4

19 1 10,000 + 60 1,130 17.0

Test 21E
17 0 10,000 + 0 0.05 0

20 0.25 10,000 + 80 1,163 18.0

19 0.50 10,000 + 80 1,132 17.5

18.5 1 10,000 + 80 1,220 18.9

Test 21F
17 0 10,000 + 0 0.05 0

21 0.25 10,000 + 100 1,577 24.4

21 0.50 10,000 + 100 1,625 25.2

20 1 10,000 + 100 1,936 30.0

Note:	 TSS of thickened alum sludge = 34,690 mg/L; initial Al of thickened sludge = 6454 mg/L; influent flow rate at 
LWTP = 560 gpm; sludge flow rate at LWTP = 3 gpm; alum dosage at LWTP = 3.9 mg/L as Al2O3; and mixing rate 
in the period 0–1 h = 80 rpm.



66 Remediation of Heavy Metals in the Environment

TABLE 3.23
TOC of Recovered Alum Solutions

Test No. Test Conditions
Raw Water 
TOC (mg/L)

Effluent 
TOC (mg/L)

Soluble 
TOC (mg/L)

9 TSS = 24,077 mg/L

25 mL/L acid 6.0 0.78 1,508

10 TSS = 25,753 mg/L

17 mL/L acid 6.5 2.3 1,238

TSS = 25,830 mg/L

11 1 mL/L acid 6.7 2.4 48.4

12 2 mL/L acid 6.7 2.4 395.3

13 4 mL/L acid 6.7 2.4 474.3

14 6 mL/L acid 6.7 2.4 652.2

15 8 mL/L acid 6.7 2.4 731.2

16 10 mL/L acid 6.7 2.4 853.4

17 15 mL/L acid 6.7 2.4 1185.8

18 20 mL/L acid 6.7 2.4 1230.0

19 25 mL/L acid 6.7 2.4 1422.9

20 30 mL/L acid 6.7 2.4 1462.5

TSS = 34,690 mg/L

21A 1 mL/L acid 6.5 2.3 46.1

2 IB 2 mL/L acid 6.5 2.3 500.0

21C 4 mL/L acid 6.5 2.3 653.8

2 ID 6 mL/L acid 6.5 2.3 730.5

21E 8 mL/L acid 6.5 2.3 854.6

21F 10 mL/L acid 6.5 2.3 883.8

TABLE 3.22
Settling Velocity of Alum Sludge Which 
was Pretreated by Concentrated Sulfuric 
Acid

Settling Time (h) Sludge Volume (mL)

0 400

0.25 400

0.5 400

1 395

2 395

3 395

4 390

20 390

144 215

Note:	 500 mL graduated cylinder was used for this test; 
initial raw alum sludge TSS = 25,830 mg/L; acid 
treatment = 250 mL concentrated sulfuric acid per 
10 L of raw alum sludge; temperature = 17°C; 
and reaction time = 45 h (Test no. 19).



67Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

Accordingly an extensive study (Test nos. 11–20) was conducted to determine the optimum sul-
furic acid dosage for alum recovery. Results are presented in Tables 3.11 through 3.20. For every 
10,000 mL of thickened alum sludge (TSS = 25,830 mg/L), the volume of 36 N sulfuric acid 
dosages were dosed with an increasing trend from 10 to 20, 40, 60, 80, 100, 150, 200, 250, and 
300 mL. Results are presented in Tables 3.11 through 3.20, respectively. Apparently, the optimum 
dosage was 150–300 mL of concentrated sulfuric acid per 10,000 mL of thickened alum sludge 
(TSS = 25,830 mg/L). Figure 3.6 illustrates the effect of sulfuric acid dosage on alum recovery.

It is important to note that the aluminum recovery efficiency of each acid treatment can be visu-
ally observed in accordance with the color of the recovered alum solution. The higher the color, the 
higher the concentration of recovered soluble aluminum (see Tables 3.11 through 3.20).

3.7 � EFFECT OF THICKENED SLUDGE CONCENTRATION ON ALUM RECOVERY

In Test nos. 21A–21F (see Table 3.21), 10–100 mL of 36 N sulfuric acid was dosed to 10,000 mL 
of 3.469% thickened sludge in the acid reactor. On the other hand, in Test nos. 11–16 (Tables 3.11 

TABLE 3.24
Acid Treatment of Lenox Sludge for Alum Recovery

Parameters Quality of Recovered Alum

pH (unit) <2

Total suspended solid (mg/L) 2,038

Volatile suspended solid (mg/L) 1,078

Fixed suspended solid (mg/L) 960

Aluminum (mg/L) 4,660

Arsenic (mg/L) 0

Barium (mg/L) NA

Cadmium (mg/L) 0.01

Chromium (mg/L) 0

Copper (mg/L) 3.24

Iron (mg/L) 136.5

Lead (mg/L) 1.3

Manganese (mg/L) 8.86

Mercury (mg/L) 0

Nickel (mg/L) 1.5

Platinum (mg/L) 0

Potassium (mg/L) 18

Selenium (mg/L) 0

Sodium (mg/L) 43

Titanium (mg/L) 0

Zinc (mg/L) 0.35

Total coliform, #/100 mL 0

THMFP (mg/L) 6100.6

THM (mg/L) 0

TOC (mg/L) 1,528

COD (mg/L) 1,400

Color (unit) 2,600

Note:	 10,000 mL of Lenox sludge (initial TSS = 25,830 mg/L) was 
treated with 250 mL of concentrated sulfuric acid at room tem-
perature (22°C) and 30 rpm of mixing for 1 h. See Test no. 19.



68 Remediation of Heavy Metals in the Environment

through 3.16), 10–100 mL of 36 N sulfuric acid was dosed to 10,000 mL of 2.583% thickened 
sludge. The results indicate that when sulfuric acid was underdosed, an increase in the concentra-
tion of thickened sludge (from 2.583% to 3.469%) did not increase the alum recovery efficiency. 
DAF alone thickened the alum sludge to 2.583%. An evaporator was earlier used for further sludge 
thickening to 3.469%.

It is obvious if sulfuric acid is overdosed, an increase in concentration of thickened sludge will 
increase linearly until the optimum ratio of sulfuric acid to thickened sludge is reached.

3.8 � SEPARATION OF INERT SILTS FROM RECOVERED LIQUID ALUM

It was demonstrated previously that centrifugation was an efficient unit operation for separation of 
inert sludge from the acid/base-treated liquid solutions from two reactors (Figure 3.3). Results were 
reported in Table 3.7.

At a centrifugation detention time of 15 min at 172.5 rpm, the TSS of inert sludge was concen-
trated to 8.75% which was good. For a cost-effective operation, the centrifugation time could be set 
at 5 min. Figure 3.4 shows that the process unit was feasible for water–solids separation.

In a supplemental study, the use of gravity sedimentation for the same purpose was attempted, 
and the sedimentation results are presented in Table 3.22 for Test no. 19.

Based on the results in Table 3.22, it is concluded that plain gravity sedimentation is not feasible 
for the alum sludge’s solid–liquid separation. After settling of 144 h, the sludge volume was only 
reduced from 400 to 215 mL, which was not acceptable.

100

90
Curve E

Curve D

Curve C Curve Test Acid/sludge
20/10,000

300/10,000
150/10,000

80/10,000
60/10,000

12
14
15
17
20

A
B
C
D
E

Curve B

Curve A

0 403020
Reactor contact time (h)

So
lu

bl
e 

al
um

in
um

 re
co

ve
ry

 (%
)

10

80

70

60

50

40

30

20

10

0

FIGURE 3.6  Effect of reactor contact time and acid-to-sludge volumetric ratio.



69Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

3.9 � ANALYSIS OF RECOVERED LIQUID ALUM

The TOC of recovered raw liquid alum (after centrifugation but before filtration) was extensively 
analyzed and reported in Table 3.23. The raw water TOC and plant effluent TOC of the LWTP are 
also listed in the same table for the purpose of comparison. The raw water TOC and effluent TOC 
were 6.0–6.7 and 0.78–2.4 mg/L, respectively.

The TOC of recovered liquid alum was indeed high, and increased with increasing acid dosage. 
It is also expected that the higher the recovered soluble aluminum concentration, the higher the 
released soluble TOC (see Tables 3.21 and 3.23).

Much more detailed chemical and microbiological examinations were performed on typical 
recovered liquid alum. Table 3.24 indicates the results. The recovered liquid alum had extremely 
how pH (<2), high soluble aluminum (4660 mg/L), no coliform bacteria, no THM (trihalomethane), 
no arsenic, high color (2600 units), high COD (chemical oxygen demand) (1400 mg/L), high TOC 
(1528 mg/L), high THMFP (trihalomethane formation potential) (6100 mg/L), and very low heavy 
metals, such as zinc, titanium, selenium, platinum, nickel, mercury, iron, manganese, lead, copper, 
chromium, cadmium, and barium.

It is encouraging to note that the volatile suspended solid (VSS) was high (1078 mg/L) which 
means that not all organics are solubilized by acid treatment. Such volatile suspended solids (VSSs) 
and fixed suspended solids (FSS) can be further reduced by a physical operation, such as the built-in 
filtration mechanism of the tested Krofta water–solids separator (Figure 3.4).

3.10 � COMPARISON OF RECOVERED LIQUID ALUM AND COMMERCIAL ALUM

Commercial alum supplied by Holland Co., Adams, Massachusetts, was also analyzed for TOC. A 
comparison of the commercial alum and the recovered raw liquid alum is given below:
Recovered liquid alum

COD = 1400 mg/L
Soluble aluminum = 4660 mg/L Al
A12O3 = 8.820 mg/L

Commercial liquid alum

COD = 420 mg/L
Soluble aluminum = 43,941 mg/L Al
A12O3 = 83,000 mg/L

3.11 � SUMMARY OF DEMONSTRATION PROJECT

3.11.1 �F ilter Backwash Water Recycle

The l.2-MGD (4.542 MLD) LWTP had one 22-ft diameter DAFF unit consisting of mixing-
flocculation, DAF, sand filtration, clear well, and postchlorination. The DAFF unit has faithfully 
served the town of Lenox’s 6500 residents and 3500 tourists since July 1982. With permission 
from the Commonwealth of Massachusetts and the U.S. Environmental Protection Agency 
(USEPA), in the demonstration period 100% of filter backwash wastewater was recycled to the 
DAFF plant’s flocculation chamber for reproduction of potable water. Therefore, the total recycle 
of filter backwash water in a potable flotation plant is definitely feasible and cost effective, and 
has been practiced at the LWTP since 1982, and at the Pittsfield Water Treatment Plant (PWTP) 
since 1986 (34–37).



70 Remediation of Heavy Metals in the Environment

3.11.2 �STAR  System

For liquid alum recovery in Lenox, Massachusetts, the Lenox alum sludge was thickened by a DAF 
clarifier (DAFF or DAF, or equivalent) from approximately 2500 to 25,830 mg/L or higher. The 
thickened sludge, if gently mixed (at 30 rpm) with 36 N sulfuric acid at a ratio of 250 mL acid to 
10,000 mL thickened sludge at room temperature for 1 h contact time, produced a recovered liquid 
alum with 4660 mg/L of soluble aluminum or 8802 mg/L in terms of A12O3.

Although the COD of the recovered liquid alum was about 1400 mg/L, and the other organic 
parameters are high (THMFP = 6100 ppb; TOC = 1528 mg/L), they were all diluted because only 
a very small amount of recovered liquid alum was needed to treat raw water for water purification. 
Considering an average alum dosage of 2.5 mg/L as A12O3, the mixture of raw water and the recov-
ered liquid alum would have the following characteristics:

COD = 6.34 mg/L
TOC = 6.92 mg/L
THMFP = 27.65 ppb

which are all very reasonable. The Lenox raw water TOC was measured to be 6.0–6.7 mg/L. 
After alum sludge was recycled for reuse, the TOC of Lenox raw water containing chemicals only 
increased by 6.5%, which was negligible.

Winter operation of an alum sludge recycle system is technically feasible although the higher 
the temperature, the better alum recovery efficiency. For winter operation, a reactor reaction time 
of 2–4 h was required during the demonstration experiments. For warm weather operation, a short 
reaction time of 0.5–1.0 h was sufficient.

After the chemical reaction was over, the inert substances were separated from the reactor efflu-
ent for ultimate disposal by sanitary landfill. It has been demonstrated that centrifugation is a better 
unit operation than sedimentation for removal of inert substances. A Krofta water–solids separator 
which incorporates both centrifugation and filtration was ideal for this operation. Other commercial 
water–solids separator including centrifugation and filtration will also be acceptable.

Although the USEPA has approved all materials and chemicals used in the STAR system for 
the demonstration project, the STAR system has not been approved for routine long-term water 
treatment. The major problem associated with the recycling of alum sludge within a water util-
ity is that organic impurities and heavy metals may be recycled as well. The impurities include 
inert soil materials, organic substances, and convertible mineral matters. The inert soil materi-
als become the bulk of the sludge remaining after acidification. Organic substances especially 
the color-causing substances may be resolubilized by acidification, thus requiring actions for 
their removal. Similarly convertible mineral matter, particularly iron, manganese, and other 
heavy metals, are subject to dissolution. When the impurities are recycled together with the 
recycled alum, they may increase in concentration until the acidified supernatant from alum 
sludge becomes too rich in impurities to perform satisfactorily. The problem of impurity con-
centration can be technically met by the automatic blowdown due to only 45%–55% recovery of 
alum coagulant. Nevertheless both the federal and state governments must approve the recovered 
alum for water purification within a water plant. The recovered alum, however, can be easily 
approved for wastewater treatment by the governments, especially for the removal of phosphorus 
and heavy metals (38–43).

3.12 � DISCUSSIONS AND CONCLUSIONS OF THIS RESEARCH

3.12.1 �E conomical Analysis of Filter Backwash Water Recycle and Sludge Thickening

The water loss of a majority of conventional water treatment plants (including mainly mixing-
flocculation, sedimentation, filtration, clear well, and disinfection) is about 9% of total raw water 



71Recycling of Filter Backwash Water and Alum Sludge from Water Utility for Reuse

pumpage due to the fact that the filter backwash wastewater is totally wasted (i.e., without recycle) 
and the settled sludge is bulky and dilute in TSS. A comparable innovative Lenox DAFF water 
treatment plant (including mainly mixing-flocculation, DAF, filtration, clear well, and disinfection) 
recycles its filter backwash wastewater and chemical flocs for reproduction of drinking water, thus 
its water loss is only about 0.5%, contributed by floated sludge. (Note: If STAR system is used for 
alum recovery in a DAFF plant, even the 0.5% water can be saved.) The rates of water treatment by 
the two types of plants can be estimated as follows:
Conventional plant

	

Water production effluent flow =Plant influent flow 0.91

Plant 

( ) ×
iinfluent flow=1.0989 water production effluent flow( ) 	

Innovative DAFF Plant (DAFF Plant)

	

Water production effluent flow =Plant influent flow 0.995( ) ×
PPlant influent flow=1.005 water production effluent flow( )) 	

Assuming the coagulant dosages (mg coagulant per liter of influent water) for both conventional 
and innovative plants are identical, the conventional plant requires much more coagulants by weight 
(ton/day) because the conventional plant must treat about 9% more water (i.e., factor 1.0989 vs. fac-
tor 1.005) in order to supply the same volume of effluent for community consumption. The added 
advantage of innovative DF-filtration plant is that it conserves about 9% of water which can be very 
precious in drought areas.

If a conventional plant does recycle and reuse its filter backwash water, it needs a huge holding 
tank (see Figure 3.1) for backwash water equalization and sludge separation. The capital cost for the 
holding tank is high.

The settled sludge from a conventional plant’s sedimentation clarifiers is low in concentration 
and requires a separate sludge thickener if alum recovery or other sludge treatment is intended. The 
requirement of a separate sludge thickener signifies another added capital cost for a conventional 
water treatment plant.

3.12.2 �E conomical Analysis of STAR System

The daily chemical treatment costs can be significantly reduced if the newly developed STAR sys-
tem can be adopted.

The purpose of sludge recovery is to solve a sludge problem. Coagulant recovery offers added 
economic benefits.

These benefits include less coagulation chemical cost, and smaller amounts of inert solid carried 
to disposal by a sanitary landfill. Most of the chemical cost saving involves the acid and/or alkaline 
treatment. The design engineer can be assured that there will always be a cost difference between 
sulfuric acid and alum because the acid is required to manufacture the alum. There will be a big 
cost difference between sodium hydroxide and sodium aluminate, because the former is the raw 
chemical and the latter is the product.

White and White (7) presented an abstract of annual operating costs from their investigations. 
Raw water no. 3 was considered by White and White (7) to be the typical raw water source with 
no unusual problems, so the economics were typical of what was to be expected. Annual costs 
included: solubilization of alum sludge in acid reactor, dewatering costs on a stationary horizontal 
vacuum filtration bed for water–solids separation, and hauling and disposal of the residue. These 
annual costs showed a saving in favor of alum recovery of some 20% more than the cost of com-
mercial alum itself if recovery was not practiced.



72 Remediation of Heavy Metals in the Environment

In another study in Germany (32), a computer program was developed which compared the 
capital and operational costs for water treatment plants with and without aluminum recovery from 
precipitation sludge. Annual costs of chemical consumption in a water treatment plant with alumi-
num recovery is at least 25% lower than in those with no coagulant recovery.

The STAR system is economically worthy of the design engineer’s consideration. Such a system 
can be properly designed and safely operated. With the extreme variability from one raw water 
or wastewater to another, it is highly recommended that pilot testing be undertaken before such a 
design is attempted.

3.12.3 �R euse of Raw Alum Sludge

Pittsfield Water Treatment Plant (PWTP), Pittsfield, Massachusetts, is a DAFF water purification 
plant. Its DAF thickened raw alum sludge is discharged to the Pittsfield Wastewater Treatment Plant 
(PWWTP) for phosphorus removal (8). It is then concluded that discharge of raw alum sludge to 
wastewater treatment plants is a viable means of sludge disposal for the water utility.

The Lenox Water Treatment Plant (LWTP), Lenox, Massachusetts, is also a DAFF water 
purification plant. Its DAF thickened raw alum sludge was disposed on land for many years as a soil 
amendment (5,9,37,44). No adverse effect on soil was discovered when the pH of the disposed alum 
sludge was near neutral.

Elangovan and Subramanian (45) have concluded that raw alum sludge can be reused in clay 
brick manufacturing.

Recent studies (46–47) show that an alum sludge-based constructed wetland system can signifi-
cantly remove organic matter and nutrients from the high-strength wastewater.

3.12.4 �R euse of Recovered Alum

The recovered alum from the Lenox Water Treatment Plant (LWTP; DAFF plant) in this research 
was directly applied to the LWTP for water purification for a very short period of time to dem-
onstrate its technical feasibility under the condition that at least 50% virgin alum had to be used 
during alum recycle operation, and the recovered alum could not be continuously used for treating 